

DEPARTMENT OF BUILDINGS

PURSUANT TO LOCAL LAW 76, 1968 SECTION 27-131 (b) EFFECTIVE December 6, 1968, the following is a list of materials and equipment which has been submitted to the Department of Buildings for acceptance and found to be tentatively acceptable in accordance with the reports of the Material and Equipment Acceptance Division.

The right to protest this action to the Department of Buildings as specified in Section 27-131 (b) may be exercised within a period of 20 days from the date of this publication.

Complete MEA reports on file at 60 Hudson Street, New York, New York 10013, Marvin Hassman, P.E., Director.

Charles M. Smith, Jr., R.A., Commissioner

MEA 357-88-M

Report of Material and Equipment Acceptance Division

Manufacturer - Hoover Treated Wood Products, P.O. Box 746, Thomson, Georgia 30824.

Trade Name - Pyro-Guard.

Product - Fire retardant treated plywood.

Pertinent Code Sections - 27-328, 27-348.

Prescribed Tests - RS 5-3 (AWPA C27); RS 5-5 (ASTM E84); Toxicity.

Laboratories - Underwriters Laboratories Inc.; United States Testing Company.

Test Reports - UL File R7003, dated September 26, 1988; US Testing No.62002-1, dated August 2, 1989.

Description - Plywood of Douglas Fir and Southern Yellow Pine species, with nominal thickness of 3/4 inch, which have been chemically treated by pressure impregnation with fire retardant chemicals for reduction in combustibility.

Recommendation - That the above described plywood species be accepted as complying with the requirements of Code Section 27-328 as fire retardant treated wood, with a flame spread rating of 25 or less and of Code Section 28-348 as interior finish, with an interior finish Class A classification, with a smoke developed rating of 25 or less, and all of the above complying with Code toxicity requirements, under the following conditions:

1. Use of described materials shall be in conformance with Code Section 27-328 and the additional Code Sections covering the specific intended use.
2. The materials may not be used where exposed to the weather or in spaces where the relative humidity is normally 80 percent or more.
3. The materials shall bear the identification of a testing laboratory or agency certifying to conformance with the production and performance requirements enumerated in the prescribed Code Reference Standards.
4. The acceptance of these materials is limited to combustible classification in accordance with flame spread and smoke development only and does not include fire resistance rating. Structural and other requirements shall be in compliance with Code provisions applicable to the specific application.
5. All shipments and deliveries of such materials shall be accompanied by a certificate, label or stamping certifying that the materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in Section 27-131 of the Building code.

Original Publication Date	AUG 8 1 1989
Final Acceptance	NOV 8 1 1989
A. I.A.	
P.P. Dir. MEA DM	

DEPARTMENT OF BUILDINGS

PURSUANT TO LOCAL LAW 76, 1968 SECTION 27-131 (b) EFFECTIVE December 6, 1968, the following is a list of materials and equipment which has been submitted to the Department of Buildings for acceptance and found to be tentatively acceptable in accordance with the reports of the Material and Equipment Acceptance Division.

The right to protest this action to the Department of Buildings as specified in Section 27-131 (b) may be exercised within a period of 20 days from the date of this publication.

Complete MEA reports on file at 60 Hudson Street, New York, New York 10013, Marvin Hassman, P.E., Director.

Charles M. Smith, Jr., R.A., Commissioner

MEA 359-88-M

Report of Material and Equipment Acceptance Division

Manufacturer - Hoover Treated Wood Products, P.O. Box 746, Thomson, Georgia 30824.

Trade Name - Pyro-Guard.

Product - Treated lumber for interior finish and combustible exterior trim applications.

Pertinent Code Sections - 27-348.

Prescribed Tests - RS 5-5 (ASTM E84); Toxicity.

Laboratories - Underwriters Laboratories Inc.; United States Testing Company.

Test Reports - UL File R7002, dated September 26, 1988; US Testing No. 62002-1, dated August 2, 1989.

Description - Treated lumber of the Southern Yellow Pine specie for interior finish applications. Lumber have been chemically treated by pressure impregnation with fire retardant chemicals for reduction in combustibility. The lumber are manufactured of a nominal size of 2 inches by 8 inches by 8 feet.

Flame spread rating - 10; Smoke developed rating - 50.

Recommendation - That the above treated lumber be accepted as conforming with interior finish Class A requirements and as having the smoke developed rating indicated above. Upon Exposure to fire the lumber did not produce products of decomposition or combustion that were more toxic than those given off by wood or paper when decomposing or burning under comparable conditions. All shipments and deliveries of such materials shall be accompanied by a certificate or label certifying that the materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in article 27-131 of the Building Code.

Pyro-Guard Lumber, 54P
359-88M

ORIGINAL PUBLICATION DATE	<u>AUG 31 1989</u>
FINAL ACCEPTANCE	<u>NOV 21 1989</u>
<i>A. I.A.</i>	P.E. Dir. MEA Div.

DEPARTMENT OF BUILDINGS

PURSUANT TO LOCAL LAW 76, 1968 SECTION 27-131 (b) EFFECTIVE December 6, 1968, the following is a list of materials and equipment which has been submitted to the Department of Buildings for acceptance and found to be tentatively acceptable in accordance with the reports of the Material and Equipment Acceptance Division.

The right to protest this action to the Department of Buildings as specified in Section 27-131 (b) may be exercised within a period of 20 days from the date of this publication.

Complete MEA reports on file at 60 Hudson Street, New York, New York 10013, Marvin Hassman, P.E., Director.

Charles M. Smith, Jr., R.A., Commissioner

MEA 358-88-M

Report of Material and Equipment Acceptance Division

Manufacturer - Hoover Treated Wood Products, P.O. Box 746, Thomson, Georgia 30824.

Trade Name - Pyro-Guard.

Product - Fire retardant treated lumber.

Pertinent Code Sections - 27-328, 27-348.

Prescribed Tests - RS 5-3 (AWPA C20); RS 5-5 (ASTM E84); Toxicity.

Laboratories - Underwriters Laboratories Inc.; United States Testing Company.

Test Reports - UL File R7003, dated September 26, 1988; US Testing No.62002-1, dated August 2, 1989.

Description - Lumber of Douglas Fir species, in nominal size of 2 inches by 8 inches by 8 feet long, which has been chemically treated by pressure impregnation with fire retardant chemicals for reduction in combustibility.

Recommendation - That the above described lumber species be accepted as complying with the requirements of Code Section 27-328 as fire retardant treated wood, with a flame spread rating of 25 or less and of Code Section 28-348 as interior finish, with an interior finish Class A classification, with a smoke developed rating of 25 or less, all of the above complying with Code toxicity requirements, under the following conditions:

1. Use of described materials shall be in conformance with Code Section 27-328 and the additional Code Sections covering the specific intended use.
2. the materials may not be used where exposed to the weather or in spaces where the relative humidity is normally 80 percent or more.
3. The materials shall bear the identification of a testing laboratory or agency certifying to conformance with the production and performance requirements enumerated in the prescribed Code Reference Standards.
4. The acceptance of these materials is limited to combustible classification in accordance with flame spread and smoke development only and does not include fire resistance rating. Structural and other requirements shall be in compliance with Code provisions applicable to the specific application.
5. All shipments and deliveries of such materials shall be accompanied by a certificate, label or stamping certifying that the materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in Section 27-131 of the Building code.

D. F. Lumber

Original Publication Date	AUG 31 1989
Final Acceptance	NOV 21 1989
1	1A
	DE N.Y. MEA DIV